STy

0V
»E 5
1828

BUREAU
VERITAS

FCC Test Report

(PART 27)

Report No.: RF180920C22-11
FCC ID: A4RG020C
Model Name: G020C
Received Date: Sep. 21, 2018
Test Date: Oct. 09, 2018 ~ Oct. 24, 2018

Issued Date: Dec. 27,2018

Applicant: Google LLC

Address: 1600 Amphitheatre Parkway, Mountain View, CA 94043, USA

Issued By: Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch

Lab Address: No. 47-2, 14th Ling, Chia Pau Vil., Lin Kou Dist., New Taipei City, Taiwan
(R.O.C)

Test Location (1): No. 19, Hwa Ya 2nd Rd, Wen Hwa Vil, Kwei Shan Dist., Taoyuan City
33383, Taiwan (R.0.C)

FCC Registration /

) _ 788550 / TW0003
Designation Number:

o\
SN

o

8/

I

TAF

i
z //@\}\ Testing Laboratory
AR 2021
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only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this
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1 Certificate of Conformity

Product: Smartphone
Model Name: G020C
Sample Status: Identical Prototype
Applicant: Google LLC
Test Date: Oct. 09, 2018 ~ Oct. 24, 2018

Standards: FCC Part 27, Subpart C, D

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,
Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s RF characteristics under the conditions specified in this report.

T WA
Prepared by : /\_A , Date: Dec. 27, 2018

Ivonne Wu / Supervisor

Approved by : / , Date: Dec. 27, 2018
Dylan Chiou / Project Engineer
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2  Summary of Test Results
Applied Standard: FCC Part 27 & Part 2
~ge Test Item Result Remarks
Clause
2.1046 Equivalent Isotropic Radiated . -
27.50(a)(3) Power Pass Meet the requirement of limit.
2.1047 Modulation Characteristics Pass Meet the requirement.
22'$05545 Frequency Stability Pass Meet the requirement of limit.
2.1049 , ! . -
Occupied Bandwidth Pass Meet the requirement of limit.
27.53(a)(5)
2.1051 Band Edge Measurements Pass Meet the requirement of limit
27.53(a)(4) 9 q :
2.1051 Conducted Spurious Emissions Pass Meet the requirement of limit
27.53(a)(4) P q :
2 1053 Meet the requirement of limit.
27 S3(a)(4) Radiated Spurious Emissions Pass Minimum passing margin is -3.12 dB
' at 30.00 MHz.
2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on

the EUT as specified in CISPR 16-4-2:
" ¢ E Expended Uncertainty
easuremen requenc
ATEneY (k=2) ()
30 MHz ~ 200 MHz 2.93dB
Radiated Emissions up to 1 GHz
200 MHz ~ 1000 MHz 2.95dB
1 GHz ~ 18 GHz 2.26 dB
Radiated Emissions above 1 GHz
18 GHz ~ 40 GHz 1.94 dB
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2.2 Test Site And Instruments

Description & . Date of Due Date of

Manufacturer D] 1: sarEl e Calibration Calibration
LZ?lteﬁtece'Ver N9038A MY51210203 Mar. 16, 2018 | Mar. 15, 2019
Spectrum Analyzer N9010A MY56070348 Sep. 06,2018 | Sep. 05, 2019
Keysight
Spectrum Analyzer
SOLDE & SCEWARZ FSU43 101261 Jan. 11,2018 | Jan. 10, 2019
HORN Antenna BBHA 9120D 9120D-969 Dec. 12,2017 | Dec. 11,2018
SCHWARZBECK - -
HORN Antenna
CCHWARZBECK BBHA 9170 148 Dec. 13,2017 | Dec. 12, 2017
BILOG Antenna
CCHWARZBECK VULB 9168 9168-472 Dec. 06,2017 | Dec. 05, 2018
Fixed Attenuator MDCS18N-10 | MDCS18N-10-01 | Apr. 16,2018 | Apr. 15,2019
Mini-Circuits
MXG Vector signal
generator N5182B MY53052658 May 24, 2018 | May 23, 2019
Agilent
Eﬁé’r‘p"f'er EMC 184045 980116 Oct. 12,2018 | Oct. 11, 2019
Eﬁé’r‘p"f'er EMC 012645 980115 Oct. 12,2018 | Oct. 11, 2019
Eﬁg’r‘p"f'er EMC 330H 980112 Oct. 12,2018 | Oct. 11, 2019
RF Coaxial Cable EMC104-SM-SM-800
HUBER+SULINNER 023000 140811+170717 | Oct. 12,2018 | Oct. 11, 2019
RF Coaxial Cable EMC104-SM-SM-1
HUBER+SULINNER SUCOFLEX 104 000(140807) Oct. 12,2018 | Oct. 11, 2019
RF Coaxial Cable
WOKEN 8D-FB Cable-Ch10-01 | Oct. 12,2018 | Oct. 11,2019
Boresight Antenna Fixture FBA-01 FBA-SIPO1 NA NA
Software E3
BV ADT 6.120103 NA NA NA
Fienna Tower MFA-440H NA NA NA
IA”Fm Table MFT-201SS NA NA NA
Antenna Tower &Turn
Table Controller MF-7802 NA NA NA
MF
Radio Communication
Analyzer MT8820C 6201300640 Aug. 16,2017 | Aug. 15, 2019
Anritsu
Lemperature & HUMIAY | GTH-120-40-CP-AR | MAAL306-019 | Sep.05,2018 | Sep. 04,2019
DC Power Supply 33010D 807748 NA NA
Topward

Note: 1. The calibration interval of the above test instruments is 12 / 24 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. The test was performed in HwaYa Chamber 10.
3. The horn antenna and preamplifier (model: EMC 184045) are used only for the measurement of
emission frequency above 1 GHz if tested.

4. The IC Site Registration No. is 7450F-10.
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3 General Information

3.1 General Description of EUT

Product

Smartphone

Model Name

G020C

Status of EUT

Identical Prototype

Power Supply Rating

3.85 Vdc (Li-ion battery)
5.0 Vdc or 9 Vdc (adapter)
5.0 Vdc (host equipment)

Modulation Type

QPSK, 16QAM, 64QAM

LTE Band 30 (Channel Bandwidth: 5 MHz) | 2307.5 ~ 2312.5 MHz
Frequency Range :

LTE Band 30 (Channel Bandwidth: 10 MHz) | 2310 MHz

LTE Band 30 (Channel Bandwidth: 5 MHz) | 88.10 mW / 5MHz
Max. EIRP Power ;

LTE Band 30 (Channel Bandwidth: 10 MHz) | 89.54 mW / 5MHz

. : LTE Band 30 (Channel Bandwidth: 5 MHz) | 4M50W7D

Emission Designator .

LTE Band 30 (Channel Bandwidth: 10 MHz) | 8M97W7D

Antenna Type

PIFA Antenna with 0.8 dBi gain

Accessory Device

Refer to Note as below

Data Cable Supplied

Refer to Note as below

Note:

1. There’re 2 configurations for the EUT listed as below.
Main Sample: EUT + Battery 1
2" Sample: EUT + Battery 2
< After pre-tested with the EUT, only the worst configuration (main sample) was chosen for the final

test.

2. The EUT’s accessories list refers to Ext. Pho.
3. The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.

Report No.: RF180920C22-11
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3.2 Configuration of System Under Test

<Radiated Emission Test>

EUT

Earphone (EUT)
Test table zzz

—0

(Powered from AC Adapter)

i3

Radio
Communication
Analyzer
*Kept in a remote area
<E.l.LR.P. Test>
EUT (Powered from battery)
Test table

55

Radio

Analyzer

Communication

*Kept in a remote area

3.2.1 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.

Report No.: RF180920C22-11 Page No. 8/45
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3.3

Test Mode Applicability and Tested Channel Detail

Pre-Scan has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates, XYZ axis and antenna ports
The worst case was found when positioned on X-plane for EIRP and X-axis for radiated emission. Following
channel(s) was (were) selected for the final test as listed below:

EUT
Channel
Configure Test ltem Available Channel Tested Channel . Modulation Mode
Bandwidth
Mode
27685t0 27735 | 27685, 27710, 27735 5 MHz QPSG*Z'(;E&AM’ 1 RB/ 0 RB Offset
- EIRP

QPSK, 16QAM,
27710 27710 10 MHz 640AM 1 RB/ 0 RB Offset

Modulation QPSK, 16QAM,
- Characteristics | 27685 to 27735 27710 5 MHz 640AM 25 RB / 0 RB Offset
Frequency 27685 to 27735 27685, 27735 5 MHz QPSK 1 RB/ 0 RB Offset
Stability 27710 27710 10 MHz QPSK 1 RB/ 0 RB Offset

QPSK, 16QAM,
_ Occupied 27685 to 27735 | 27685, 27710, 27735 5 MHz 640AM 25 RB / 0 RB Offset
Bandwidth 27710 27710 1oMHz | QPSK/I6QAM, | 54 pp )0 RB Offset

64QAM

2768510 27735 | 27685, 27710, 27735 5 MHz QPSK, 16QAM | 25RB/0 RB Offset
- Band Edge 27710 27710 10MHz | QPSK,16QAM | 50 RB/O0 RB Offset
Conducted 27685 to 27735 | 27685, 27710, 27735 5 MHz QPSK 1 RB/ 0 RB Offset
Emission 27710 27710 10 MHz QPSK 1 RB/ 0 RB Offset
Radiated 2768510 27735 | 27685, 27710, 27735 5 MHz QPSK 1 RB/ 0 RB Offset
Emission 27710 27710 10 MHz QPSK 1 RB/ 0 RB Offset

Note: This device was tested under all bandwidths, RB configurations and modulations. The worst case was
found in QPSK modulation.

Test Condition:

Test Item Environmental Conditions Input Power Tested By

EIRP 25 deg. C, 65 % RH 3.85 Vvdc Thomas Wei
Modulation Characteristics 25 deg. C, 65 % RH 3.85 Vvdc Wayne Lin
Frequency Stability 25 deg. C, 65 % RH 3.85 Vdc Wayne Lin
Occupied Bandwidth 25 deg. C, 65 % RH 3.85 Vvdc Wayne Lin
Band Edge 25 deg. C, 65 % RH 3.85 Vvdc Wayne Lin
Conducted Emission 25 deg. C, 65 % RH 3.85 Vvdc Wayne Lin

Radiated Emission 25 deg. C, 65 % RH 120 Vac, 60 Hz Thomas Wei

Report No.: RF180920C22-11
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3.4 EUT Operating Conditions

The EUT makes a call to the communication simulator. The communication simulator station system
controlled a EUT to export maximum output power under transmission mode and specific channel frequency

3.5 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:

FCC 47 CFR Part 2

FCC 47 CFR Part 27

KDB 971168 D01 Power Meas License Digital Systems v03r01
ANSI/TIA/EIA-603-E 2016

ANSI 63.26-2015

NOTE: All test items have been performed and recorded as per the above standards.

Report No.: RF180920C22-11 Page No. 10/ 45 Report Format Version: 6.1.1
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4 Test Types and Results
4.1 Output Power Measurement

4.1.1 Limits of Output Power Measurement

Mobile and portable stations. (i) For mobile and portable stations transmitting in the 2305-2315 MHz band or
the 2350-2360 MHz band, the average EIRP must not exceed 50 milliwatts within any 1 megahertz of
authorized bandwidth, except that for mobile and portable stations compliant with 3GPP LTE standards or
another advanced mobile broadband protocol that avoids concentrating energy at the edge of the operating
band the average EIRP must not exceed 250 milliwatts within any 5 megahertz of authorized bandwidth but
may exceed 50 milliwatts within any 1 megahertz of authorized bandwidth. For mobile and portable stations
using time division duplexing (TDD) technology, the duty cycle must not exceed 38 percent in the 2305-2315
MHz and 2350-2360 MHz bands. Mobile and portable stations using FDD technology are restricted to
transmitting in the 2305-2315 MHz band. Power averaging shall not include intervals in which the transmitter
is off.

4.1.2 Test Procedures

EIRP Measurement:

a. All measurements were done at low, middle and high operational frequency range. RBW is 5 MHz and
VBW is 15 MHz for LTE mode.

b. Substitution method is used for E.I.R.P measurement. In the semi-anechoic chamber, EUT placed on the
0.8 m (below or equal 1 GHz) and/or 1.5 m (above 1 GHz) height of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1 m to 4 m to find the maximum polar radiated power. The
“‘Read Value” is the spectrum reading the maximum power value.

c. The substitution horn antenna is substituted for EUT at the same position and signals generator export the
CW signal to the substitution antenna via a tx cable. Rotated the Turn Table and moved receiving antenna
to find the maximum radiation power. Adjust output power level of S.G to get a Value of spectrum reading
equal to “Read Value” of step b. Record the power level of S.G.

d. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

Conducted Power Measurement:

a. The EUT was set up for the maximum power with LTE link data modulation and link up with simulator.

b. Set the EUT to transmit under low, middle and high channel and record the power level shown on
simulator.

Report No.: RF180920C22-11 Page No. 11 /45 Report Format Version: 6.1.1
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4.1.3 Test Setup

EIRP / ERP Measurement:
<Radiated Emission below or equal 1 GHz>

Ant. Tower 1-4m

Variable

EUT& - 3m
Support Unjts '

Turn Table

SOcmT W
L

Ground Plane

Test Receiver

[ | —
O O O O
/] 0 0 0 o=y
<Radiated Emission above 1 GHz>
Ant. Tower 1-4m
Variable
EUT& 3m
Support Units I -]
Turn Table D -
Absorber
T T WA, ==
150 o MMNVIAAA
= l

Ground Plane

Test Receiver

N [ —

For the actual test configuration, please refer to the attached file (Test Setup Photo).

Conducted Power Measurement:

Communication Simulator EUT

Report No.: RF180920C22-11 Page No. 12/45 Report Format Version: 6.1.1
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4.1.4 Test Results

The worst configuration mode is presented in the report as below. Please refer to SAR test report for more
detail test mode.

Band TX Antenna WLAN Function Body-Worn/Hotspot

LTE B30 Ant 2 WLAN-Off Body-Worn/Hotspot

Conducted Output Power (dBm)

LTE Band 30

Body-Worn / Hotspot

Ant-2
) RB ) ; RB ; .
B MCS RB Size Offset Mid 3h/c15F|’:Rp B MCS RB Size Offset Low Mid High ?;\;;;;
Index Channel 27710 (dB) Index Channel 27685 27710 27735 (dB)
Frequency (MHz) 2310.0 Frequency (MHz) ZSOE 2310.0 2312.5

1 0 24.68 0 1 0 24.57 24.65 24.61 0

1 24 24.66 0 1 12 24.55 24.63 24.59 0

1 49 24.62 0 1 24 24.51 24.59 24.55 0

QPSK 25 0 23.69 1 QPSK 12 0 23.58 23.66 23.62 1
25 12 23.65 1 12 6 23.54 23.62 23.58 1

25 25 23.64 1 12 13 23.53 23.61 23.57 1

50 0 23.66 1 25 0 23.55 23.63 23.59 1

1 0 23.63 1 1 0 23.52 23.60 23.56 1

1 24 23.61 1 1 12 23.50 23.58 23.54 1

1 49 23.57 1 1 24 23.46 23.54 23.50 1

10M 16QAM 25 0 22.64 2 5M 16QAM 12 0 22.53 22.61 22.57 2
25 12 22.60 2 12 6 22.49 22.57 22.53 2

25 25 22.59 2 12 13 22.48 22.56 22.52 2

50 0 22.61 2 25 0 22.50 22.58 22.54 2

1 0 22.62 2 1 0 22.51 22.59 22.55 2

1 24 22.60 2 1 12 22.49 22.57 22.53 2

1 49 22.56 2 1 24 22.45 22.53 22.49 2

64QAM 25 0 21.63 3 64QAM 12 0 21.52 21.60 21.56 3
25 12 21.59 3 12 6 21.48 21.56 21.52 3

25 25 21.58 3 12 13 21.47 21.55 21.51 3

50 0 21.60 3 25 0 21.49 21.57 21.53 3

Report No.: RF180920C22-11 Page No. 13/45 Report Format Version: 6.1.1
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EIRP Power (dBm)

LTE Band 30

Channel Bandwidth: 5 MHz / QPSK

Plane | Channel Frequency Reading Correction Elgznlz?tv;//er EIEZnZ?tV;er Polarization
(MHz) (dBm/5MHz) | Factor (dB) (dBM/5MHZ) | (mW/EMHzZ) (H/V)

27685 2307.5 -19.54 38.99 19.45 88.10
27710 2310.0 -18.89 38.17 19.28 84.72 H
27735 23125 -19.50 38.55 19.05 80.35

X 27685 2307.5 -27.65 39.27 11.62 14.52
27710 2310.0 -27.29 38.68 11.39 13.77 \%
27735 2312.5 -27.37 38.55 11.18 13.12

Channel Bandwidth: 5 MHz / 16QAM

27685 2307.5 -20.57 38.99 18.42 69.50
27710 2310.0 -19.92 38.17 18.25 66.83 H
27735 23125 -20.53 38.55 18.02 63.39

X 27685 2307.5 -28.68 39.27 10.59 11.46
27710 2310.0 -28.32 38.68 10.36 10.86 \%
27735 2312.5 -28.40 38.55 10.15 10.35

Channel Bandwidth: 5 MHz / 64QAM

27685 2307.5 -21.59 38.99 17.40 54.95
27710 2310.0 -20.94 38.17 17.23 52.84 H
27735 2312.5 -21.55 38.55 17.00 50.12

X 27685 2307.5 -29.70 39.27 9.57 9.06
27710 2310.0 -29.34 38.68 9.34 8.59 Vv
27735 2312.5 -29.42 38.55 9.13 8.18

Note: EIRP (dBm) = Reading (dBm) + Correction Factor (dB)
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LTE Band 30

Channel Bandwidth: 10 MHz / QPSK

Plane | Channel Frequency Reading Correction Elg:nlz?tv)\//er EIEZnPscthv;//er Polarization
(MHz) (dBm/5MHz) | Factor (dB) (dBm/5MHZ) | (mW/5MHzZ) (H/V)
27710 2310.0 -18.65 38.17 19.52 89.54 H
X 27710 2310.0 -27.05 38.68 11.63 14.55 Vv
Channel Bandwidth: 10 MHz / 16QAM
27710 2310.0 -19.66 38.17 18.51 70.96 H
X 27710 2310.0 -28.06 38.68 10.62 11.53
Channel Bandwidth: 10 MHz / 64QAM
27710 2310.0 -20.65 38.17 17.52 56.49 H
X 27710 2310.0 -29.05 38.68 9.63 9.18

Note: EIRP (dBm) = Reading (dBm) + Correction Factor (dB)
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4.2 Modulation Characteristics Measurement

4.2.1 Limits of Modulation Characteristics

N/A

4.2.2 Test Setup

Communication Simulator
EUT

4.2.3 Test Procedure

Connect the EUT to Communication Simulator via the antenna connector. The frequency band is set as EUT
supported Modulation and Channels, the EUT output is matched with 50 ohm load, the waveform quality and
constellation of the EUT was tested.
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4.2.4 Test Results

Spectrum Plot of Measurement
LTE Band 30
Channel 27710
QPSK 16QAM

UE Power : 23,5 dBm

Wincow — M w Wincow — Mac

0CH Input L

tenod. [
-rote R

o 0. 4557

i M
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4.3 Frequency Stability Measurement

4.3.1 Limits of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emissions stay within the authorized
bands of operation.

4.3.2 Test Procedure

a. Device is placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

b. EUT is connected the external power supply to control the DC input power. The test voltage range is from
minimum to maximum working voltage. Each step shall be record the frequency error rate.

c. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the +0.5
C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider the
EUT could be test under the stability condition.

Note: The frequency error was recorded frequency error from the communication simulator.

4.3.3 Test Setup

L Oven Room
Communication

Simulator

_1 Antenna

External Power Source

EUT
DC Power Supply
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4.3.4 Test Results

Frequency Error vs. Voltage

LTE Band 30
S Channel Bandwidth: 5 MHz
(Volts) Low Channel High Channel
Frequency Error Frequency Error
Frequency (MHz Frequency (MHz
q y (MHz) (ppm) q y (MHz) (ppm)
3.85 2307.500001 0.0004 2312.500002 0.0010
3.6 2307.500002 0.0009 2312.500001 0.0006
4.4 2307.500001 0.0005 2312.500003 0.0014

Note: The applicant defined the normal working voltage of the battery is from 3.6 Vdc to 4.4 Vdc.

Frequency Error vs. Temperature

LTE Band 30
Channel Bandwidth: 5 MHz
Temp. (C) Low Channel High Channel
Frequency (MHz) Frequ(zr;%/)Error Frequency (MHz) Frequ(ir;cn)]/)Error
-30 2307.500001 0.0004 2312.500001 0.0005
-20 2307.500003 0.0011 2312.500002 0.0010
-10 2307.500002 0.0010 2312.500001 0.0005
0 2307.500003 0.0011 2312.500003 0.0013
10 2307.500001 0.0004 2312.500003 0.0012
20 2307.499998 -0.0007 2312.499998 -0.0008
30 2307.499996 -0.0017 2312.499997 -0.0013
40 2307.499999 -0.0006 2312.499997 -0.0013
50 2307.499999 -0.0006 2312.499998 -0.0009
55 2307.499999 -0.0005 2312.499998 -0.0007
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Frequency Error vs. Voltage

LTE Band 30
Voltage -
Channel Bandwidth: 10 MHz
(Volts)
Frequency (MHz) Frequency Error (ppm)

3.85 2310.000002 0.0010

3.6 2310.000004 0.0016

4.4 2310.000002 0.0010

Note: The applicant defined the normal working voltage of the battery is from 3.6 Vdc to 4.4 Vdc.

Frequency Error vs. Temperature

LTE Band 30
Temp. (C) Channel Bandwidth: 10 MHz
Frequency (MHz) Frequency Error (ppm)

-30 2310.000001 0.0006
-20 2310.000003 0.0012
-10 2310.000002 0.0006
0 2310.000004 0.0016
10 2310.000004 0.0017
20 2309.999996 -0.0016
30 2309.999998 -0.0009
40 2309.999996 -0.0016
50 2309.999998 -0.0009
55 2309.999997 -0.0011
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4.4  Occupied Bandwidth Measurement

4.4.1 Limits of Occupied Bandwidth Measurement

The width of a frequency band such that, below the lower and above the upper frequency limits, the mean
powers emitted are each equal to a specified percentage 0.5 % of the total mean power of a given emission.

4.4.2 Test Procedure

a. The conducted occupied bandwidth used the power splitter via EUT RF power connector between
simulation base station and spectrum analyzer.
b. Use OBW measurement function of Spectrum analyzer to measure 99 % occupied bandwidth.

4.4.3 Test Setup

Communication )
Simulator Power Splitter ! 1 Spectrum Analyzer

T

10 dB Attenuation
Pad

EUT
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4.4.4 Test Result

<99 % Occupied Bandwidth>

LTE Band 30
Channel Bandwidth: 5 MHz Channel Bandwidth: 10 MHz
99 % Occupied 99 % Occupied
Channel | Freduency Bandwidth (MHz) Channel | Freauency Bandwidth (MHz)
(MHz) (MHz)

QPSK | 16QAM |64QAM QPSK |16QAM |64QAM
27685 2307.5 4.4918 | 4.4917 | 4.4986
27710 2310.0 4.4891 | 4.4924 | 4.5014 27710 2310.0 8.9667 | 8.9692 | 8.9731
27735 2312.5 4.4896 | 4.4920 | 4.5002

Spectrum Plot of Worst Value

5 MHz / 64QAM

10 MHz / 64QAM

[ Keysight Spectrum Analyzer - Occupied BW
AL

beler Freq 2.310000000 GHz
HFGain:Low

Ref Offset 15 dB
Ref 35.00 dBm

Center 2.31 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5014 MHz
-2.477 kHz
4.841 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.310000000 GH:
o~ Trig: Free Run
#Atten: 30 dB

& 10:27:28 PM Oct 22, 2018
iz Radio Std: Nar

AvglHeld: 1/1

Radio Device: BTS.

Span 10 MHz

#VBW 300 kHz #Sweep 300 ms|

Total Power 22.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Frequency

[ | [ = Keysight Spectrum Analyzer - Gocupied BW
RL

beler Freq 2.310000000 GHz

Center Freq: 2.310000000 GHz
Trig: Free Run

IF GainiLow #Aten: 30 dB

Ref Offset 15 dB
Ref 35.00 dBm

Center Freq
2310000000 GHz

Center 2.31 GHz
#Res BW 200 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

usc

#VBW 1 MHz
Total Power
8.9731 MHz

-6.124 kHz

9.534 MHz xdB

AvglHeld: 1/1

% of OBW Power

==

& 10:28:20 PM Oct 22, 2018
Frequency

Radio Std: None.

Radio Device: BTS

Center Freq
2310000000 GHz

Span 20 MHz
#Sweep 300 ms|

22.5dBm

99.00 %
-26.00 dB
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<26 dB Bandwidth>

LTE Band 30
Channel Bandwidth: 5 MHz Channel Bandwidth: 10 MHz
Frequency 26 dB Bandwidth (MHz) Frequency 26 dB Bandwidth (MHz)
Channel MH Channel MH

(MHz) | opsk |16QAM |64QAM (MHz) | opsk |16QAM |64QAM

27685 2307.5 4,815 | 4.816 | 4.826
27710 2310.0 4,825 | 4.808 | 4.841 27710 2310.0 9.538 | 9.526 | 9.534

27735 2312.5 4,816 | 4.807 | 4.841

Spectrum Plot of Worst Value

5 MHz / 64QAM

10 MHz / QPSK

[ Keysight Spectrum Analyzer - Occupied BW

b -
Center Freq 2.310000000 GHz
HFGain:Low

Ref Offset 15 dB
Ref 35.00 dBm

Center 2.31 GHz
#Res BW 100 kHz

Occupied Bandwidth

4.5014 MHz
2477 kHz
4.841 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.310000000 GHz
=5 Trig: Free Run
satten: 30 4B

AvglHeld: 1/1

#VBW 300 kHz

Total Power

% of OBW Power
x dB

10:27:28 PM Oct 22, 20,
Radio Std: None

Radio Device: BTS.

Span 10 MHz
#Sweep 300 ms|

22.9 dBm

99.00 %

-26.00 dB

= T | [ Ferosht Spectum Anateer -G
Frequency -

18

upied BW

b -
Center Freq 2.310000000 GHz

NSE-IN &
Center Freq: 2.310000000 GHz
=+ Trig: Free Run AvglHeld: 1/1

IF GainiLow #Aten: 30 dB

Ref Offset 15 dB
Ref 35.00 dBm

Center Freq
2310000000 GHz

Center 2.31 GHz
#Res BW 200 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

usc

#VBW 1 MHz

Total Power
8.9667 MHz

325 Hz
9.538 MHz

% of OBW Power
x dB

==

09:59:58 PM Oct 22,20
Frequency

Radio Std: None.

18

Radio Device: BTS

Center Freq
2310000000 GHz

Span 20 MHz
#Sweep 300 ms|

24.3 dBm

99.00 %
-26.00 dB
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4.5

Band Edge Measurement

45.1 Limits of Band Edge Measurement

According to FCC 27.53(a) (4) For mobile and portable stations operating in the 2305-2315 MHz and
2350-2360 MHz bands:

(i)

(ii)

By a factor of not less than: 43 + 10 log (P) dB on all frequencies between 2305 and 2320 MHz and on all
frequencies between 2345 and 2360 MHz that are outside the licensed band(s) of operation, not less than
55 + 10 log (P) dB on all frequencies between 2320 and 2324 MHz and on all frequencies between 2341
and 2345 MHz, not less than 61 + 10 log (P) dB on all frequencies between 2324 and 2328 MHz and on
all frequencies between 2337 and 2341 MHz, and not less than 67 + 10 log (P) dB on all frequencies
between 2328 and 2337 MHz;

By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2300 and 2305 MHz, 55 + 10
log (P) dB on all frequencies between 2296 and 2300 MHz, 61 + 10 log (P) dB on all frequencies between
2292 and 2296 MHz, 67 + 10 log (P) dB on all frequencies between 2288 and 2292 MHz, and 70 + 10 log
(P) dB below 2288 MHz;

(iif) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz, and not

less than 70 + 10 log (P) dB above 2365 MHz.

45.2 Test Setup

Communication )
Simulator Power Splitter ‘ |: Spectrum Analyzer

T

10 dB Attenuation
Pad

EUT

45.3 Test Procedures

a.

The EUT was set up for the maximum peak power with LTE link data modulation. The power was
measured with R&S Spectrum Analyzer. All measurements were done at 2 channels (low and high
operational frequency range).

The band edge measurement used the power splitter via EUT RF power connector between simulation
base station and spectrum analyzer.

Measuring frequency range is from 2200 MHz to 2395 MHz. 10 dB attenuation pad is connected with
spectrum. RBW =1 MHz and VBW = 3 MHz are used for conducted emission measurement.

Record the max trace plot into the test report.

Report No.: RF180920C22-11 Page No. 24/ 45 Report Format Version: 6.1.1




BUREAU
VERITAS

45.4 Test Results

LTE Band 30

<Adjacent Channel Band Edge>

Channel Bandwidth: 5 MHz / QPSK

Channel | 27685

| 25 RB |  Channel |

27710 | 25 RB

[Muttiview | spectrum

|| (muitview ] spectrum

Ref Lavel 20,00 dim
| At El

Offsat 150035 = RBW 1 Mz
- swT {5 = VBW 3 MHz Mode futo Swees

Ref Lavel 20,00 dim
| At 20 8

Offsat 150035 = RBW 1 Mz
- swT { < o VBW 3 MHz Mode futo Swees

1001 prs

Date 24.0CT 2018 113223

1001 prs

21.5 Mz, 3.405 GHz

[Ty

[T T o

Channel | 27735

| 25 RB

[Muttiview | spectrum

Dits: 24.0CT 207 113544

Ref Lavel 20,00 d8m  Offset 150036 = RBW 1 Mz
= At 208 e SWT {5 = VBW 3 MHz Mode futo Swees

0

2

2

0 cem —
50
210Gz 1001 p: 215 Mz, 2405 Giiz

| measuring... @unnn W G
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LTE Band 30
<Adjacent Channel Band Edge>
Channel Bandwidth: 5 MHz / 16QAM
Channel | 27685 | 25 RB |  Channel | 27710 | 25 RB
T ey sem— e e — :
I- Att S0 B e SWTic = VBW 3MHz  Mode Auto Swees | At T S0E e SWT fc e VBW 3MHZ  Mode Auto Swees
— . Measuring.. EIEREED e ;,_3;53 p .2w == — S Measuring..  SERRRRAED WS ;,.:L:L;:H:
Channel | 27735 | 25 RB
T i

Report Format Version: 6.1.1
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LTE Band 30
<Adjacent Channel Band Edge>
Channel Bandwidth: 5 MHz / 64QAM
Channel | 27685 | 25 RB |  Channel | 27710 | 25 RB
T ey sem— e e — :
I-m S0 B e SWTic = VBW 3MHz  Mode Auto Swees | At T S0E e SWT fc e VBW 3MHZ  Mode Auto Swees
Channel | 27735 | 25 RB
T i

Report Format Version: 6.1.1
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-Te

LTE Band 30
Channel | 27710 | 50 RB
Channel Bandwidth: 10 MHz / QPSK | Channel Bandwidth: 10 MHz / 16QAM

[Muttiview | spectrum | | J|(utiview 7 spectrum | [ =]
RefLevel 2000 d@m  Offset 1500 & = RBW | MHZ RefLevel 2000 d@m  Offset 1500 C » RBW | MHZ
o Al R - Sut 2 2 Unet 3N Moste o Sues o Al R - Sut "2 2 W 3 Moste o S

0o
[
—t
|
‘ |
. |
|
)
0
0 e
B =
1661 pts 2 5 318 Gz 1001 pis 15 Wiz, 5405 Gz
easuring... BAAALL e | ] T —— i |

Dats 24.0CT 2018 113745

Channel Bandwidth: 10 MHz / 64QAM

[Muttiview | spectrum

Ref Lavel 20,00 8 Offset 15 0096 = RBW Mz
= At 208 e SWT {5 = VBW 3 MHz Mode futo Swees

210Gz 1001 p: 215 Mz, 2405 Giiz
| mmasuring... @AMRAAAE e

EZnr
e g
Dats: 24.0CT 2078 113856
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4.6 Conducted Spurious Emissions

4.6.1 Limits of Conducted Spurious Emissions Measurement

The power of any emission outside a licensee's frequency block shall be attenuated below the transmitter
power (P) by at least 70 +10 log10(P) dB. The limit of emission is equal to -40 dBm.

4.6.2 Test Setup

Communication
Simulator

4.6.3 Test Procedure

Power Splitter

—T

Spectrum Analyzer

T

EUT

Pad

10 dB Attenuation

a. The EUT makes a phone call to the communication simulator. All measurements were done at low, middle
and high operational frequency range.

b. Measuring frequency range is from 9 kHz to 1 GHz. 10 dB attenuation pad is connected with spectrum.
RBW = 100 kHz and VBW = 300 kHz are used for conducted emission measurement.

c. Measuring frequency range is from 1 GHz to 23.5 GHz. 10 dB attenuation pad is connected with spectrum.
RBW =1 MHz and VBW = 3 MHz are used for conducted emission measurement.
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4.6.4 TestResults
LTE Band 30
Channel Bandwidth: 5 MHz
Channel 27685
Frequency Range : 9 kHz ~1 GHz Frequency Range : 1 GHz ~ 2 GHz

REBW 100 kHz [T1] AP VIEW Marker 1 [T1] RBW 1 MHz [T1] AP VIEW Marker 1 [T1]
VBW 300 kHz _55.02.dBm VBW 3 MHz 53,89 dBm

5 Ref15 dBm Att 0dB SWT 501.308267 3.85 MHz 15 Ret 15 dBm Att 10 dB SWT 501.308267 1.97539 GHz

Offset 15 dB Offset 15 dB
D1 -4000 dBm » D1 -40 00 dBm

WWMMM

|

.55.—‘ T I

@

T [eureau]
Siop2GHz  MUECEREEN

T T T
Start 1 GHz 100 MHz/

Start § kHz 99.99 MHz/ Stop 1 GHz
Frequency Range : 2 GHz ~ 3 GHz Frequency Range : 3 GHz ~ 23.5 GHz
RBW 1 MHz [T1) AP VIEW Marker 1[T1] RBW 1 MHz [T1) AP VIEW Marker 1 [T1]
VBW 3 WHz ) 23,78 Bm VBW 3 WHz ) 5723 dBm
40 Ref 40 dBm Att 20 dB SWT 501.308267 230611 GHz 15 Ret 15 dBm Att 0dB SWT 501.308267 2158007 GHz
Offset 15dB Offset 15 dB
-

D1 -4000 dBm

! ! ! ! fovreav]
Start 2 GHz 100 MHz/ Stop 3 GHz Start 3 GHz Stop 23.5 GHz

Note: The signal over the limit in 9 kHz is from spectrum analyzer.
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LTE Band 30

Channel Bandwidth: 5 MHz

Channel 27710

Frequency Range : 9 kHz ~1 GHz

Frequency Range : 1 GHz ~ 2 GHz

RO TUAPVEN s R TUAPVEN e
z -50.54 dBm HHz -53.31 dBm
_ Ref15dBm At 0dB SWT 501308267 3.45 MHz 15 Ref15 dBm Att_10 dB SWT 501.308267 1.99409 GHz
Offset 15 68 Offset 15 d8
D1 -4000 dBm D1-4000 dBm
I
1
-85 T T T T T T T T T | e -85 T T T T T o rcan]
Start § kHz 59.99 MHz/ Stop 1GHz [ vERITAS ] Start 1 GHz 100 MHz/ Stop 2 GHz
R TUAPVER R TAPVER e
Wz 23.90 dBm Wz -56.52 dBm
4. BT 40 dBm Alt 2048 SWT 501308267 230831 GHz 15 Ref15 dBm At 0dB SWT 501.308267 2193877 GHz

Offset 15 48

D1 -40.00 dBm l ‘

T T
Start 2 GHz 100 MHz/ Stop 3 GHz

Offset 15 dB

D1 -4000 dBm

T ! [eurcav]
Start 3 GHz Stop 23.5 GHz

Note: The signal over the limit in 9 kHz is from spectrum analyzer.
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LTE Band 30

Channel Bandwidth: 5 MHz

Channel 27735

Frequency Range : 9 kHz ~1 GHz

Frequency Range : 1 GHz ~ 2 GHz

REW 100 kifz TAPVEW ey REW 1 Mz TARVEW ey
VBW 300 kHz _50.99 dBm VBW 3 WHz 5347 dBm
_ Ref15dBm At 0dB SWT 501308267 3.05 MHz _ Ref15dBm Att_10 dB SWT 501.308267 1.99874 GHz
Offset 15 68 Offset 15 d8
D1 -4000 dBm D1-4000 dBm
N
1
- ]
el —————_ i I
e : r ; ; T T T T T | e 85| ; . . T T o rcan]
Start § kHz 59.99 MHz/ Stop 1GHz [ vERITAS ] Start 1 GHz 100 MHz/ Stop 2 GHz
REW 1 MHz TAPVEW ey REW 1 MHz MARVEW ey
VBW 3 WHz 23,61 dBm VBW 3 WHz _57.82 dBm
Ref 40 dBm Alt 2048 SWT 501308267 231076 GHz 15 Ref15 dBm At 0dB SWT 501.308267 19.93509 GHz

40
Offset 15 68

T T
Start 2 GHz 100 MHz/ Stop 3 GHz

Offset 15 dB

D1 -4000 dBm

T T [eurcav]
VERITAS

T
Stop 23.5 GHz

T
Start 3 GHz

Note: The signal over the limit in 9 kHz is from spectrum analyzer.
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LTE Band 30

Channel Bandwidth: 10 MHz

Channel 27710

Frequency Range : 9 kHz ~1 GHz

Frequency Range : 1 GHz ~ 2 GHz

RO TUAPVEN s R TUAPVEN e
z -52.89 dBm HHz -53.68 dBm
_ Ref15dBm At 0dB SWT 501308267 365 MHz 15 Ref15 dBm Att_10 dB SWT 501.308267 1.88054 GHz
Offset 15 68 Offset 15 d8
D1 -4000 dBm D1-4000 dBm
d 1
-85 T T T T T T T T T | e -85 T T T T T o rcan]
Start § kHz 59.99 MHz/ Stop 1GHz [ vERITAS ] Start 1 GHz 100 MHz/ Stop 2 GHz
R TUAPVER R TAPVER e
Wz 2268 dBm Wz -58.02 dBm
4. BT 40 dBm Alt 2048 SWT 501308267 231201 GHz 15 Ref15 dBm At 0dB SWT 501.308267 19.67434 GHz
Offset 15 68 Offset 15 d8
1
D1 -4000 dBm
1
D1 -40.00 dBm I \
N (@)
0 T T T T T T T T T | -85 : i i T T T feurcan]
Start 2 GHz 100 WHz/ Stop3GHz  MUECNEENEN Start 3 GHz 2.05 GH Stop 23.5 GHz

Note: The signal over the limit in 9 kHz is from spectrum analyzer.

Report No.: RF180920C22-11

Page No. 33/45

Report Format Version: 6.1.1




rmry?
& -
& A

1520
BUREAU
VERITAS

4.7 Radiated Emission Measurement

4.7.1 Limits of Radiated Emission Measurement

The power of any emission outside a licensee's frequency block shall be attenuated below the transmitter
power (P) by at least 70 +10 log10(P) dB. The limit of emission is equal to -40 dBm.

4.7.2 Test Procedure

a. Substitution method is used for E.I.R.P measurement. In the semi-anechoic chamber, EUT placed on the
0.8 m (below or equal 1 GHz) and/or 1.5 m (above 1 GHz) height of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1 m to 4 m to find the maximum polar radiated power. The
“‘Read Value” is the spectrum reading the maximum power value.

b. The substitution horn antenna is substituted for EUT at the same position and signhals generator export the
CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of spectrum
reading equal to “Read Value “ of step a. Record the power level of S.G

c. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

d. E.R.P power can be calculated form E.l.R.P power by subtracting the gain of dipole, E.R.P power =
E.l.R.P power - 2.15 dB.

Note: The resolution bandwidth of spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz.

4.7.3 Deviation from Test Standard

No deviation.
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4.7.4 Test Setup

<Radiated Emission below or equal 1 GHz>

EUT&
Support Unjts

~

Ant. Tower

Turn Table
L1 .-

1-4m
Variable

80cm—[
+

Ground Plane

Test Receiver

N [ —

<Radiated Emission above 1 GHz>

EUT&

Ant. Tower

Support Units |

150 cml

7]
Turn Table Absorber

. D_\E/

1-4m
Variable

L

WAMWTAAA e

Ground Plane

Test Receiver

N [ —

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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4.7.5 Test Results

LTE Band 30
Channel Bandwidth: 5 MHz / QPSK
Low Channel

Bureau Veritas Consumer Products Services Ltd.,Taoyuan Branch

Data: 1
l}Level {dBm) Date: 10-09-2018
-10.0
-20.0
-30.0
400 PART2T_(B30)
-50.0
60.0 1
-710.0
3 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000
Frequency {(MHz)
Site : 966 Chamber 5
Condition: PART27_(B38) HORIZONTAL
Remak : LTE Band 38 QPSK _S5M L-CH Link

Tested by: Thomas Wei
Read Limit  Over
Freg Level Level Line Limit Factor Remark

MHz dBm dBm dBm dB dB

1 pp 4615.00 -608.67 -57.82 -48.08 -20.67 -3.85 Peak
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Bureau Veritas Consumer Products Services Ltd.,Taoyuan Branch

Data: 2
oLeveI{dBm} Date: 10-09-2018
-10.0
-20.0
-30.0
40.0 PART27_(B30)
-50.0
-60.0 1
-70.0
8 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000
Frequency (MHz)
Site : 966 Chamber 5
Condition: PART27 (B3@) VERTICAL
Remak : LTE Band 3@ QPSK_5M L-CH Link

Tested by: Thomas Wei
Read Limit  Over
Freq Level Level Line Limit Factor Remark

MHz dBm dBm dBm dB dB

1 pp 4615.00 -62.01 -58.36 -40.00 -22.81 -3.65 Peak
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Middle Channel

Bureau Veritas Consumer Products Services Ltd.,Taoyuan Branch

Data: 1
i.}Le‘\ulb:_:‘l (dBm) Date: 10-09-2018
-10.0
-20.0
-30.0
400 PART27_(B30)
-50.0
60.0 1
-T0.0
8 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000
Frequency (MHz)
Site : 966 Chamber 5
Condition: PART27 (B3@) HORIZONTAL
Remak : LTE Band 3@ QPSK_S5M M-CH Link

Tested by: Thomas Wei
Read Limit  Over
Freq Level Level Line Limit Factor Remark

MHz dBm dBm dBm dB dB

1 pp 4620.00 -60.48 -56.80 -40.00 -20.48 -3.68 Peak
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Bureau Veritas Consumer Products Services Ltd.,Taoyuan Branch

Data: 2
{}Level {dBm) Date: 10-09-2018
-10.0]
-20.0]
-30.0]
-40.0| PARTZ7_(B30)
-50.0
-60.0| 1
-70.0|
h 1000 4000. 6000. 2000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000
Frequency (MHz)
Site 966 Chamber 5
Condition: PART27 (B3@) VERTICAL
Remak LTE Band 38 QPSK_5M_M-CH Link
Tested by: Thomas Wei
Read Limit Owver
Freq Level Level Line Limit Factor Remark
MHz dBm dBm dBm dB dB
1 pp 4620.00 -61.99 -58.22 -49.09 -21.99 -3.68 Peak
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High Channel

Bureau Veritas Consumer Products Services Ltd.,Taoyuan Branch

Data: 1
i.}Le‘\ulb:_:‘l (dBm) Date: 10-09-2018
-10.0
-20.0
-30.0
400 PART27_(B30)
-50.0
£0.0 1
-T0.0
8 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000
Frequency (MHz)
Site : 966 Chamber 5
Condition: PART27 (B3@) HORIZONTAL
Remak : LTE Band 3@ QPSK_5M H-CH Link

Tested by: Thomas Wei
Read Limit  Over
Freq Level Level Line Limit Factor Remark

MHz dBm dBm dBm dB dB

1 pp 4625.00 -61.24 -57.56 -49.80 -21.24 -3.68 Peak
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Bureau Veritas Consumer Products

Services Ltd.,Taoyuan Branch

Data: 2

0Le\l\el{dBm',l

Date: 10-09-2018

-10.0]

-20.0

-30.0

PART27_(B30)

-40.0

-50.0

-60.0

-70.0|

Site

1000 4000. 6000. 8000. 10000. 12000. 14000.

966 Chamber 5

Condition: PART27_(B3@) VERTICAL
LTE Band 3@ QPSK_SM_H-CH Link

Remak
Tested

by: Thomas Wei
Read Limit
Freq Level Level Line

Frequency (MHz)

Over

16000. 18000. 20000. 22000. 24000

Limit Factor Remark

1 pp 4625.00 -62.09 -58.41 -48.00 -22.69

MHz dBm dBm dBm

dB dB

-3.68 Peak
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Channel Bandwidth: 10 MHz / QPSK
Middle Channel

Bureau Veritas Consumer Products Services Ltd.,Taoyuan Branch

Data: 7
ol_e'u\el {dBm) Date: 10-09-2018
-10.0
-20.0
-30.0
400 PART27_(B30)
500
60.0 45[3 ’
-70.0
3 30 3000. 5000. 7TO0O. 9000. 11000. 13000. 15000. 17000. 419000. 21000. 24000
Frequency (MHz)
Site : 966 Chamber 5
Condition: PART2?_(B3E!) HORIZONTAL
Remak : LTE Band 38 QPSK_18M M-CH Link

Tested by: Thomas Wei
Read Limit  Over
Freq Level Level Line Limit Factor Remark

MHz dBm dBm dBm dB dB

1 pp 44,84 -A5.27 -43.80 -49.88 -5.27 -1.47 Peak
2 97.77 -b6B.30 -49.63 -40.00 -28.30 -18.67 Peak
3 176.94 -53.48 -47.78 -408.00 -13.48 -5.70 Peak
4 A418.30 -62.40 -56.68 -48.80 -22.48 -5.80 Peak
5 636.00 -64.89 -64.04 -40.00 -24.89 -8.85 Peak
] 991.38 -63.46 -54.06 -48.80 -23.46 0.60 Peak
7 4b628.00 -60.28 -56.60 -48.80 -20.28 -3.68 Peak
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Bureau Veritas Consumer Products Services Ltd.,Taoyuan Branch

Data: 8
DLevel {dBm) Date: 10-09-2018
-10.0
-20.0
-30.0
AD.0 PART27_(B30)
-50.0
.ryl:-.i}Bﬁ £
-TI}J:H
_330 3000. 5000. 7000. 9000. 11000. 13000. 15000. 19000. 21000. 24000
Frequency (MHz)
Site 966 Chamber 5
Condition: PART27_(B38) VERTICAL
Remak LTE Band 3@ QPSK_18M_M-CH Link
Tested by: Thomas Wei
Read Limit  Over
Freq Level Level Line Limit Factor Remark
MHz dBm dBm dBm dB dB
1 pp 30.00 -43.12 -43.50 -48.00 -3.12 ©.38 Peak
2 43.77 -45.64 -44.17 -48.00 -5.64 -1.47 Peak
3 94.53 -55.44 -44.68 -49.80 -15.44 -18.84 Peak
4 171.21 -58.79 -52.83 -408.00 -18.78 -5.87 Peak
5 203.61 -60.95 -53.89 -46.06 -20.95 -7.86 Peak
6 384.08 -58.53 -52.49 -406.00 -18.53 -6.84 Peak
7 4620.00 -61.43 -57.75 -49.00 -21.43 -3.68 Peak
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5 Pictures of Test Arrangements

Please refer to the attached file (Test Setup Photo).
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Appendix — Information on the Testing Laboratories

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch, were founded in 1988 to
provide our best service in EMC, Radio, Telecom and Safety consultation. Our laboratories are FCC
recognized accredited test firms and accredited according to ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Linko EMC/RF Lab Hsin Chu EMC/RF/Telecom Lab
Tel: 886-2-26052180 Tel: 886-3-6668565
Fax: 886-2-26051924 Fax: 886-3-6668323

Hwa Ya EMC/RF/Safety
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.bureauveritas-adt.com

The address and road map of all our labs can be found in our web site also.

--- END ---
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